PRIMARY SITESFOR WHICH SEER REQUIRESLATERALITY INFORMATION

Laterality codes of “1'-"9" must be used for the following sites except where a specific subheading is excluded.
Such exclusions are coded "0'. For example, al primaries of the carina (C34.0) have laterality coded "0' and all
primaries of the main bronchus have laterality coded "1'-"9'.

ICD-O Code Primary Site
C07.9 Parotid gland
C08.0 Submandibular gland
Cc08.1 Sublingual gland
C09.0 Tonsllar fossa
C09.1 Tonsillar pillar
C09.9 Tonsil, NOS
C30.0 Nasal cavity (excluding nasal cartilage, nasal septum)
C30.1 Middle ear
C31.0 Maxillary sinus
C31.2 Frontal sinus
C34.0 Main bronchus (excluding carina)
C34.1-C34.9 Lung
C38.4 Pleura
C40.0 Long bones of upper limb, scapula
C40.1 Short bones of upper limb
C40.2 Long bones of lower limb
C40.3 Short bones of lower [imb
C41.3 Rib, Clavicle (excluding sternum)
C41.4 Pelvic Bones (excluding sacrum, coccyx, and symphysis pubis)
C44.1 Skin of eyelid
C44.2 Skin of external ear
C44.3 Skin of other and unspecified parts of face (midline code '9")
C44.5 Skin of trunk (midline code '9")
C44.6 Skin of arm and shoulder
C49.1 Connective, subcutaneous, and other soft tissues of upper limb and shoulder
C49.2 Connective, subcutaneous, and other soft tissues of lower limb and hip
C50.0-C50.9 Breast
C56.9 Ovary
C57.0 Fallopian tube
C62.0-C62.9 Tedtis
C63.0 Epididymis
C63.1 Spermatic cord
C64.9 Kidney, NOS
C65.9 Renal pelvis
C66.9 Ureter
C69.0-C69.9 Eye
C74.9 Suprarenal gland
C75.4 Carotid body

NOTE: Laterality may be submitted for sites other than those listed above.
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